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Test Report Verification

Applicant: Loud Technologies Inc.
Address: 16220 Wood-Red Road NE, Woodinville, Washington 98072, USA
Manufacturer Loud Technologies Inc.
Address: 16220 Wood-Red Road NE, Woodinville, Washington 98072, USA
E.U.T: Wireless Digital Mixer
Model Number: ProDX4
Power Supply: DC 18V From Adapter Input AC 100-240V ~ 50/60Hz
Test Voltage: AC 120V/60Hz
AC 240V/60Hz
Trade Name: Serial No.:  --—---

Date of Receipt:

January 20, 2016 Date of Test: January 20~ March 23, 2016

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2015
ANSI C63.10:2013

Test Result:

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology
Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulations Part 15 Subpart
C requirements.

This report applies to above tested sample only and shall not be reproduced
in part without written approval of EST Technology Co., Ltd.
Date: March 29, 2016

Prepared by:

A

Ada / Assistant

Tested by:

Tony.Tang / Engineer

Approved by:

Lecmontn

Iceman.Hu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: 2AD4XPRODX4

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name

Wireless Digital Mixer

FCCID

2AD4XPRODX4

Model Number

ProDX4

Operation frequency

2402MHz~2480MHz

Number of channel

79

Antenna Internal antenna, 2.13dBi gain
Modulation BT BDR: GFSK
BT EDR: n/4-DQPSK
BT EDR: 8-DPSK
Sample Type Prototype production

EST Technology Co.,Ltd

Report No. ESTE-R1603060
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.247al
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
) . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10:2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.10:201 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1603060
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: December 07, 2015

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: December 30, 2015

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1603060 Page 7 of 96
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 486
(1GHz to 18GHz) '
Uncertainty for radio frequency 7x10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

2.4. Assistant equipment used for test

2.4.1. Adapter

M/N . DYS612-18050W-1
Input :  AC 100-240V~50/60Hz 0.4A MAX
Output . DC 18V 0.5A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high above
ground. EUT was be set into BT test mode by software before test.

AC Mains Adapter EUT

(EUT: Wireless Digital Mixer)

EST Technology Co.,Ltd Report No. ESTE-R1603060 Page 8 of 96
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode

Mode Channel Frequency
Low 2402MHz
GFSK Middle 2441MHz
High 2480MHz
Low 2402MHz
8-DPSK Middle 2441MHz
High 2480MHz
2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZz) No. (MHz) No. (MHZ) No. (MHZz)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
7 2478 78 2479 79 2480 - -
EST Technology Co. , Ltd Report No. ESTE-R1603060 Page 9 of 96
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2.8. Test Equipment

2.8.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ |[ESHS30 832354 June,28,15|1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESEON 101100 June.28,15 |1 Year
ONE-Z2
2.8.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |[Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B g/IY5014069 June.28.15 |1 Year
Bilog Antenna Teseq CBL 6111D {27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.8.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal.  [Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 DBBHA9120D1
June,28,15 |1 Year
ECK 002

Signal Amplifier EgEWARZB BBV9718 9718-212 June.28.15 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,15 |1 Year
RF Cable Hubersuhner |RG 214/U 513423 June,28,15 |1 Year

EST Technology Co., Ltd Report No. ESTE-R1603060 Page 10 of 96




FCC ID: 2AD4XPRODX4

3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts,
the e.i.r.p shall not exceed 4W

3.2. Test Procedure
The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Wireless Digital Mixer
M/N: ProDX4
Test date: 2016-03-16  |Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | \hz) (dBm) (dB)
dBm wW
2402 2.538 30.00 1 27.462
GFSK 2441 2.198 30.00 1 27.808
2480 0.910 30.00 1 29.090
2402 1.835 21.00 0.125 19.165
8-DPSK 2441 1.364 21.00 0.125 19.636
2480 -0.148 21.00 0.125 21.148
Conclusion: PASS
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 11 of 96
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3.4. Test Data

GFSK 2402 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 3 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

VBW 3 MHz

VBW 3 MHz

Mkrl 2.402056 GHz
2.538 dBm

|

]|

Span 7.5 MHz

Sweep 5 ms (401 pts)
|
GFSK 2441 MHz

Mkrl 2.440663 GHz

2.198 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603060
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GFSK 2480 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkrl 2.479719 GHz
0.91 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603060
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8-DPSK 2402 MHz

Atten 20 dB

Ref 10 dBm
Peak
Log

10
dB/

Center 2.402 GHz

#Res BW 3 MHz VBW 3 MHz

Mkrl 2.401775 GHz
1.835dBm

Span 7.5 MHz
#Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz
Auto Mal
Freq Offset
0.00000000 Hz

Signal Track
On Off

8-DPSK 2441 MHz
= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

Center 2.441 GHz

#Res BW 3 MHz VBW 3 MHz

Mkrl 2.440794 GHz
1.364 dBm

Span 7.5 MHz
#Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603060
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8-DPSK 2480 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkrl 2.479850 GHz
-0.148 dBm

Span 7.5 MHz
#Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603060
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in 88 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure
that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the
specific rule section under which the equipment operates, is contained within the frequency band

designated in the rule section under which the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz VBW.
The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power

minus 20dB.
4.3. Test Result

EUT: Wireless Digital Mixer

M/N: ProDX4
Test date: 2016-03-16  [Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth e .
Mode Limit (kHz) | Conclusion
(MHz) (MHz) (kHz)
2402 0.874 / PASS
GFSK 2441 0.843 / PASS
2480 0.842 / PASS
2402 1.217 / PASS
8-DPSK 2441 1.214 / PASS
2480 1.214 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1603060
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4.4. Test Data

GFSK 2402MHz

GFSK 2441MHz

= Agilent

"2

Ch Freq
Occupied Bandwidth

2.402 GHz Trig Free

Ref 10 dBm
#Peak
Log

10 <
dB/
NWZ |

Atten 20 dB

Center 2.402 GHz
#Res BW 30 kHz

Span 3 MHz
#VBW 100 kHz

Occupied Bandwidth Occ BW % Pwr
828.7179 kHz xdB

-13.317 kHz
874.138 kHz

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

= Agilent

Ch Freq
Occupied Bandwidth

2.441 GHz Trig Free

Ref 10 dBm Atten 20 dB
#Peak

Log M
10 >
dB/ \NW/M‘/ J

Center 2.441 GHz
#Res BW 30 kHz

Span 3 MHz
#VBW 100 kHz

Occupied Bandwidth
830.3803 kHz

-15.819 kHz
842.644 kHz

Occ BW % Pwr 99.00 %
xdB -20.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq
2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Auto Mar

0.00000000 Hz

On Off

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Freq Offset

Signal Track

EST Technology Co., Ltd

Report No. ESTE-R1603060
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GFSK 2480MHz

- Agilent

L

Ch Freq 2.48 GHz

Occupied Bandwidth

Trig Free

Ref 10 dBm Atten 20 dB
#Peak
Log
10

dB/

9

e

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
830.4011 kHz

-17.071 kHz
841.980 kHz

Span 3 MHz
#VBW 100 kHz

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

2.48000000 GHz
2.47850000 GHz

2.48150000 GHz

Center Freq

Start Freq

Stop Freq

CF Step
300.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd Report No.

ESTE-R1603060
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8-DPSK 2402MHz

- Agilent

Trig Free

Ch Freq
Occupied Bandwidth

2.402 GHz

Ref 10 dBm
#Peak

Log

10

dB/

Atten 20 dB

Center 2.402 GHz
#Res BW 30 kHz

Span 3 MHz
#VBW 100 kHz

Occupied Bandwidth Occ BW % Pwr
1.1518 MHz xdB

2.374 kHz

99.00 %
-20.00 dB

Transmit Freq Error

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

x dB Bandwidth 1.217 MHz

8-DPSK 2441MHz

- Agilent

Ch Freq
Occupied Bandwidth

2.441 GHz Trig Free

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB e
ﬁigak M Stop Freq
10 > < 2.44250000 GHz
dB/ CF Step
300.000000 kHz
Auto Ma
Freq Offset
Center 2.441 GHz SIEukRY (3P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz  ———t
Occupied Bandwidth OccBW % Pwr 9.0 % (NREIEERALAS
1.1475 MHz xdB -20.00 dB —
Transmit Freq Error -6.028 kHz
x dB Bandwidth 1.214 MHz
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 19 of 96
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8-DPSK 2480MHz

- Agilent

Trig Free

Ch Freq 2.48 GHz
Occupied Bandwidth

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.48 GHz

#Res BW 30 kHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
1.1445 MHz xdB  -20.00 dB

-5.732 kHz
1.214 MHz

Span 3 MHz
#VBW 100 kHz

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603060
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum

of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively,
frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping channel

carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping

channel, whichever is greater, provided the systems operate with an output power no greater than

125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier frequency was

measured by spectrum analyzer with 100kHz RBW and 100kHz VBW.
5.3. Test Result

EUT: Wireless Digital Mixer
M/N: ProDX4
Test date: 2016-03-16 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MH2z)
Low CH 1.000 0.874 MHz PASS
GFSK Mid CH 1.000 0.843 MHz PASS
High CH 1.000 0.842 MHz PASS
LowCH | 1.000 > 2/3 of the 20dB Bandwidth or PASS
8-DPSK | Mid CH 1.000 25[kHz]( whichever is greater) PASS
High CH 1.000 PASS
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 21 of 96
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5.4. Test Data

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

Atten 20 dB

1R

VBW 100 kHz

Atten 20 dB

1R

GFSK
Low Channel

Mkrl A 1.00000 MHz

1

Mid Channel

-0.124 dB

v

Span 2.5 MHz

Sweep 5 ms (401 pts)

Mkrl A 1.00000 MHz

VBW 100 kHz

0.049 dB

y

Span 2.5 MHz
(401 pts)

Freg/Channel

Center Freq
2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz
Auto Mari
Freq Offset
0.00000000 Hz

Signal Track
On Off
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== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.479 GHz
#Res BW 100 kHz

High Channel

Mkrl A 1.00000 MHz

VBW 100 kHz

0.056 dB

Freg/Channel

Center Freq
2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

Signal Track
On Off
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8-DPSK

Low Channel
- Agilent
Mkrl A 1.00000 MHz
-0.559 dB

Ref 10 dBm Atten 20 dB

Peak 1R

i
Log
10 W Y

daB/

Center 2.402 GHz
#Res BW 100 kHz

Span 2.5 MHz

VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel
- Agilent
Mkrl A 1.00000 MHz

Ref 10 dBm Atten 20 dB -0.014 dB

Peak 1R L

10 W %
. ST
ds/ "l

Center 2.442 GHz
#Res BW 100 kHz

Span 2.5 MHz
#Sweep 5 ms (401 pts)

VBW 100 kHz

Freg/Channel

Center Freq
2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

Signal Track
On Off
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High Channel
== Agilent
MkriA 1.00000 MHz
Ref 10 dBm -0.238 dB
Peak

Atten 20 dB

1R

Log
10 WW
dB/

Center 2.479 GHz
#Res BW 100 kHz

Span 2.5 MHz

VBW 100 kHz #Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

Signal Track
On Off
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of hopping
channel was measured by spectrum analyzer with 300kHz RBW and 300kHz VVBW.

6.3. Test Result

EUT: Wireless Digital Mixer
M/N: ProDX4
Test date: 2016-03-16 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS
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6.4. Test Data

GFSK

Freg/Channel

Center Freq
2.41475000 GHz

Ref 10 dBm Atten 20 dB

Peak

Log

10

dB/ Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
Res BW 300 kHz VBW 300 kHz

’ Freg/Channel

Ref 10 dBm Atten 20 dB
Peak

Log

o AP AAAAAAARARRARAA

dB/ Start Freq
2.42950000 GHz

Center Freq
2.44450000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Es;lilo dBm Atten 20 dB Center Freq
2.47150000 GHz

Log 1
S AARAARAARRARAATY
Start Freq

dB/
2.45950000 GHz

Stop Freq
2.48350000 GHz

CF Step
2.40000000 MHZ!
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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8-DPSK

‘ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

2.41475000 GHz

Log

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz,
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Es;lilo dBm Atten 20 dB Center Freq
2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.47150000 GHz

Log PSR

10 VNNV

dB/ Start Freq
245950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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7. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period
of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Procedure

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW = 1MHz, VBW= 1MHz,
Frequency Span = 0 Hz.

4. Set sweep time properly to capture the entire dwell time per hopping channel.

5. Set detector type to Peak and trace mode to Max Hold and make the measurement.

6. Repeat step 3-5 until all channels measured were complete.

7.3. Test Result

EUT: Wireless Digital Mixer
M/N: ProDX4
Test date: 2016-03-16 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 176.96 <400ms PASS
GFSK DH3 285.98 <400ms PASS
GFSK DH5 328.77 <400ms PASS
8-DPSK 3DH1 173.80 <400ms PASS
8-DPSK 3DH3 287.56 <400ms PASS
8-DPSK 3DH5 329.84 <400ms PASS
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7.4. Test Data

GFSK DHL1 : 50hop/5s * 0.4 * 79 * 0.56ms = 176.96

i Agilent

Atten 20 dB

Ref 10 dBm
Peak

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz VBW 1 MHz

H Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 5 s (401 pts)

7

Freg/Channel
Mkrl A 560 us

1.342dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.81ms= 285.98

=i Agilent Freg/Channel

E:;&O dBm Atten 20 dB Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step

Log —_—
10
dB/
1.00000000 MHz
Auto  Man

W1 S2
Freq Offset

S3 FS 0.00000000 Hz

AA

Center 2.441 GHz Span 0 Hz

Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

2 Agilent Freg/Channel
Mkri A 1.81ms

Ref 10 dBm Atten 20 dB 0.232 dB Center Freq

Log

10
Start Freq

daB/
2.44100000 GHz

Stop Freq

Freq Offset

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

Peak 2.44100000 GHz

2.44100000 GHz

CF Step
1.00000000 MHz

Auto  Ma

0.00000000 Hz
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GSFK DH5 : 17hop/5s * 0.4 * 79 *3.06ms = 328.77

i Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

VBW 1 MHz

VBW 1 MHz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel
Mkrl A 3.06 ms

-1.687 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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8-DPSK 3DHL1 :

i Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

50hop/5s * 0.4 * 79 * 0.55ms = 173.80

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 5 s (401 pts)

VBW 1 MHz

% Agilent

Ref 10 dBm
Peak

W1 S2
S3 FS
AA

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

T

Freg/Channel

Mkrl A 550 us
0197 dB Center Freq
2.44100000 GHz
Start Freq

2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)

VBW 1 MHz
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8-DPSK 3DH3 : 25hop/5s * 0.4 * 79 * 1.82ms= 287.56

i Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

2.44100000 GHz
2.44100000 GHz

2.44100000 GHz

Freg/Channel

Center Freq
Start Freq

Stop Freq

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

S3 FS
A

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Mkr1 A 1.82ms
0.625 dB

W A I o A
2.44100000 GHz
CF Step
1.00000000 MHz
A Auto Magg
W1 S2
™ Freq Offset
A

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq

0.00000000 Hz
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8-DPSK 3DHS5 : 17hop/5s * 0.4 * 79 *3.07ms = 320.17

i Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Span 0 Hz
Sweep 5 s (401 pts)

VBW 1 MHz

Mkrl1 A 3.07 ms
-0.775 dB

Span 0 Hz
Sweep 4 ms (401 pts)

VBW 1 MHz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!g

Freq Offset
0.00000000 Hz

Freg/Channel

7

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-775
4.125-4.128 25.5-25.67 1300 - 1427 8.025 -85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6218 748-752 1660 - 1710 106-127
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175 - 6.31225 123 -138 2200 - 2300 1447 -14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
R.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
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8.2. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and which is 1.5
meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to determine the position of
the maximum emission level. Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and down

between 1 meter and 4 meters to find out the maximum emission level. Both horizontal and vertical polarization
of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at 1MHz for peak emissions measurement
above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, 1MHz/1MHz for PAEK measurement,
PEAK detector, 1MHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.3. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no

limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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8.4. Test Data
30 MHz - 1000 MHz

Bul_evel (dBuVim) Date: 2016-03-23
70
60

FCC PART 15 B({3M)
50 6B
40————J

ES

30 L}
20
10
l}3l] 100. 200. 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 966 1l# chamber Data no. : 383
Dis. / Ant. HIG) i1} 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 BE(3M)
Env. / Ins. ! Temwp:23,6' ;Humi: 56%:Press:101.52kPa
Engineer i Tony
EUT i Wireless Digital Mixer
Fower : DC 18V From Adapter Input AC 120V/60Hz
H/H : ProDX4
Test Mode ' GFSK TX Z402MH=z
ANT Cable Emission
Freq Factor Loss Reading Level Limit Margin  Remark
(MHz ) (dB/m) {dB) { dBuv) {dBu¥ /m) [ dBuY /) {dB)
1 33.68 16.11 0.70 2.80 19.61 40,00 20.39 Qp
2 49, 40 7.90 0.95 5.47 17.32 40,00 22.68 13
3 156.10 10.61 1.67 3.45 15.73 43,50 27.77 13
4 34525 14.32 2.54 1.42 18.28 46,00 27.72 Qp
5 713.85 21.20 3.78 1.87 26.85 46,00 19,15 Qp
& 736.10 22.32 3.79 1.64 27.75 46,00 15.25 Qp
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 38 of 96



FCC ID: 2AD4XPRODX4

BuLml (dBuY/m) Date: 2016-03-23
70
60

FCC PART 15 B{3M)
50 $aB

40 T

ESL,

30
20
10
l]3l] 100. 200, 300. 400, 500. 600, 700. 800. a00. 1000
Frequency {MHz)
Site no. i 966 1# chamber Data no. : 364
Dis. / Ant. 1 m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6' Humi:56%;Press:101.52kPa
Engineer + Tony
EUT i Wireless Digital Mixer
Fower : DC 18V From Adapter Input AC 120V/60H=z
M/H : ProDx4
Test Mode r GFSK T Z40ZMHzZ
ANT Cable Emnission
Fredq. Factor Loss Reading Level Limit Margin Remark
(MHz) (dE/m) [dE) {dBuv) (dEuV/m) (dBEuV./m) (dE)
1 345.25 14,32 2.54 12.51 29.37 46,00 16.63 Qe
2 357.86 14,45 2.56 5.584 22.85 46,00 23.15 ar
3 687.66 20.35 3.63 2.24 26.22 d6. 00 19.78 )3
4 713.85 21.20 3.78 5.99 30.97 46,00 15.03 Qe
5 738.10 22,32 3.79 10.20 36.31 46,00 9.69 Qp
[ 762,35 22.04 3.92 3.78 29.74 46,00 l6.26 Qe
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Bul‘m' (dBuVYim) Date: 2016-03-23
70
[i11]

FCC PART 15 B(3M)
50 6B

I —
40 ]

ESL,

” W
20
10
l]3l] 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency {MHz)
Site no. : 966 1l# chamber Data no. : 385
Dis. / Ant. HI) 1} 27137 Ant. pol. : HORIZONTAL
Limir : FCC PART 15 B(3M)
Env. / Ins. v Temp:23.6' Humi: 56%Press:101.52ZKFa
Engineer ¢ Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 1Z0V/60Hz
H/H : ProDX4
Teat Mode ! GFSK TX Z441MH=Z
ANT Cahle Emnission
Fred. Factor Los= Reading Level Limit Margin  Remark
(MHz) (dB/m) (dB) {dBu¥) (dEuV/m) (dBuV,/m) (dB)
1 345.25 14,32 2.54 12.1%9 29.05 46.00 16,95 Qe
£ 659,60 20. 36 3.64 5.54 29.54 46,00 16,46 ar
3 713.85 21.20 3.78 10.68 35.66 46.00 10.34 ar
4 738.10 22.32 3.79 1348 39.59 46,00 6.41 Qe
5 749.74 22.1%9 3.81 6.28 32.28 46,00 13,72 Qp
6 762.35 22.04 3.92 7.47 33.43 46,00 12,57 Qp
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ESL,

Bﬂ"m' {dBuVY/mj Date: 2016-03-23
70
60
FCC PART 15 B{3M)
50 §dB.
40
30
20
10
I33!] 200. 300. 400. 500. 600. 700. 800. 900. 1000
Freguency (MHz)
Site no. : 966 l# chamber Data no. : 386
Dis. / Ant. HI) 1} 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / In=. + Temp:23.6' Humi: 56%;Press: 101, 5ZkPa
Engineer » Tony
EUT i Wireless Digital Mixer
Fower » DC 16V From Adapter Input AC 120V/60Hz
M/H : ProDix4
Tezat Mode : GFSK TX 2441MHz
ANT Cable Emission
Freg. Factor Loss Reading Level Limit Margin  Remark
(MH=z) (dB/m) (dB) {dBuv) (dBuV/m) (dBuV/m) (dB)
1 31.94 17.14 0.69 2.73 20.56 40,00 19,44 QF
2 44,55 10,07 0.85 7.67 15.79 40,00 2l.21 QF
3 94,99 5.83 1.30 4,67 15.00 43,50 28.50 oF
4 160,95 10.24 1.70 1.77 13.71 43,50 29,79 QoF
5 542,16 19,46 3.24 1.42 24.12 46,00 21.88 Qp
6 590.66 19,45 3.37 0.60 23.42 46,00 22.58 Qp
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ESL,

Bﬂl‘m' {dBuVim) Date: 2016-03-23
70
60
FCC PART 15 B(3M)
50 6B
rfl[l—I
30
4 56
20
10
i:'3l] 100. 200, 300. 400. 500. 600, 700. 800. a00. 1000
Freguency (MHz)
Site no. : 966 1§ chamber Data no. : 387
Dis. / Ant. 1 3m 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6' :Humi:56%:Press:101.52kPa
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 120V/60Hz
H/N : ProDxd4
Test Mode + GFSE TX Z480MHz
ANT Cable Emission
Freq Facrtor Loss Reading Level Limit Margin  Remark
(MHz) (dB/m) (dB) {dBuv) (dBuV/m) (dBu¥/m) (dB)
1 34.85 15,55 0.72 3.89 20.18 40.00 19,84 Qp
2 77.53 6.80 1.20 6.98 14.98 40,00 25.02 aF
3 160.95 10.24 1.70 3.45 15.39 43, 50 28.11 (13
4 565.44 19,65 3.31 l.08 z4.04 46,00 21.96 QoF
5 E87.686 20,35 3.63 0,45 24.43 46.00 21.57 QF
6 713.85 2l.20 3.78 0.48 25.46 46.00 20.54 QF
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Bl]l'm' {(dBuY/mj) Date: 2016-03-23
70
60

FCC PART 15 B{3M)
50 $dB

40
B

ESL,

» Jhdtukukhphﬂamﬁvaﬂ&~k~
20
10
030 200. 300. 400. 500. 600, 700. 800. ano. 100D
Frequency (MHz)
Site no. i 966 l# chamber Data no. : 388
Dis. / Ant. HI) 1§ 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B(3M)
Env. / Ins. + Temp:23.6' )Humi: 56%;Press: 101, 52kPa
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 120V/60H=z
H/H : ProlX4
Tezt Hode : GFSE TX Z480MH=z
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin  Remark
(MHz ) (dB/n) {dB) { dBu¥) {dBuvV/m) {dBu¥ /u) [ dB)
1 270.56 12,53 2.27 11.74 26.54 46.00 19,46 QF
2 345,25 14,32 Z.54 14.03 30.89 46,00 15.11 QF
3 687.66 20,35 3.63 5.30 29.28 46,00 16.72 )3
4 713.85 21,20 3.78 10.88 35.86 46,00 10.14 QF
5 738.10 22,32 3.79 14.05 40.16 46.00 5.84 QF
5 762.35 22.04 3.92 6.98 32.94 46.00 13,06 QF
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FCC ID: 2AD4XPRODX4

80 Level {dBuV/m) Date: 2016-03-23
70
60

FCC PART 15 B(3M)
50 b

4[l—|

ESL,

30
20
10
G3I] 100. 200. 300. 400. h00. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 966 l# chamber Data no. : 389
Dis. / Ant. 1 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23,.6' Humi:56%Press:101.52kFa
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Imput AC 120V/60Hz
HN/N : ProDX4
Test Mode : B-DPSK TX Z40ZMH=z
ANT Cable Emnission
Fred. Factor Loss Reading Lewvel Limit Margin  Remark
(MHz) [(dB /) (dE) {dBuv) {dBuv/m) (dBu¥/m) (dB)
1 270,56 12,53 2.27 8.56 23.36 46.00 22.64 Qp
2 345,25 14.32 2.54 11.00 27.068 46.00 18.14 QP
3 657.66 20.35 3.63 2.78 26.76 46.00 19.z24 QOF
4 713,85 21.20 3.78 6.36 31.34 46.00 14,66 QP
5 738.10 22,32 3.72 9,72 35.83 46.00 10,17 Qp
6 762,35 2z2.04 3.92 3.57 29,53 46.00 16. 47 Qp
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FCC ID: 2AD4XPRODX4

ESL,

BuLml {dBu\/im) Date: 2016-03-23
70
60
FCCPART 15 B(M
50 B
4|]_|—J_I
30
20
10
l}3l] 100. 200, 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 966 l# chamber Data no. @ 390
Dis. / Ant. HIC) 1} 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3HM)
Env. / Ins. : Temp:23.6' ;Humi: 56%;Press: 101.52kPa
Engineer : Tony
EUT : Wireless Digital Mixer
Fower » DC 168V From Adapter Input AC 120V/60Hz
H/H i ProDid
Test Mode : B-DPSK TX Z40ZMHz
ANT Cable Enission
Fred. Factor Loss Reading Lewvel Limit Margin  Remark
(MHz) (dB/m) (dB) {dBuW) [dBu¥/m) (dEuV/m) (dB)
1 34.865 15.55 0.72 4.65 20.92 40.00 19,08 QF
2 345,25 14.32 Z.54 Z.63 19.49 46.00 26.51 QF
3 713.85 21.20 3.78 1.87 Z6.EB5 46,00 19,15 1} 3
4 738.10 22,32 3.79 5.40 31.51 46,00 14,49 QF
5 749.74 22,19 3.81 1.02 27.02 46,00 15,98 Qp
-] 762.35 2z2.04 3.92 1.13 27.09 46.00 15.91 Qp
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FCC ID: 2AD4XPRODX4

ESL,

B[II'MI (dBuV/m) Date: 2016-03-23
70
60
FCC PART 15 B{3M)
50 BB
404,—J—|
30 B
20
10
l]3l] 100. 200. 300. 400. 500. 6 . 700. 800. 900. 1000
Frequency (MHz)
Site no. : 966 1# chamber Data no. : 391
Dis. / Ant. HI) 1} 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Enw. / In=.  Temp:23.6' JHumi: 56%;Press:101.5ZKFa
Engineer ¢ Tony
EUT i Wireless Digital Mixer
Power  DC 18V From Adapter Input AC LZ0OV/60Hz
H/N : ProDi4
Test Mode ! B-DPSK TX Z441MHzZ
ANT Cable Emission
Freq Factor Loss Reading Level Limit Margin Remark
(MHz ) (dB/m) (dB) {dBuv) {dBuv/m) {dBuV /m) [dB)
1 34.85 15.55 0.72 5.14 21.41 40.00 158.59 Qp
2 345.25 14.32 2.54 3.63 20.49 4a6.00 25.51 ar
3 738.10 22.32 3.79 5.64 31.75 da.00 14.25 )3
4 749.74 2z2.19 3.81 2.50 28. 50 46.00 17.50 Qp
5 762,35 22.04 3,92 1.29 27.25 46,00 18,75 Qp
6 774.96 22.02 3.83 1.01 26.86 46,00 19,14 Qp
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ESL,

Bﬂl‘m' {dBu\/im) Date: 2016-03-23
70
60
FCC PART 15 B(3M)
50 B
4[l—|
30 B
20
10
l]3l] 100. 200, 300. 400. 500. 600, 700. 800. a00. 100D
Frequency (MHz)
Site no. : 966 1# chamber Data no. @ 392
Dis. / Ant. HIC) 1} 27137 Ant. pol. : HORIZONTAL
Limir : FCC PART 15 B(3M)
Env. / In=s. : Temp:23,.6' ;Humi:56%;Press:101. 52kPa
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 168V From Adapter Input AC 1Z0V/60Hz
H/N i ProDid
Test Mode + B8-DPSK TX Z441MH=z
ANT Cable Emission
Fredq. Factor Loss Reading Level Limit Margin  Remark
(MHz) (dB/m) (dB) [dBuv) (dBuV/m) (dBuV.,/m) (dB)
1 345.25 14.32 Z.54 7.44 24.30 46.00 21.70 Qr
£ 689.60 20. 36 3.64 2.29 Z6.29 46.00 19.%1 aF
3 713.85 21.20 3.78 Z.87 27.85 46.00 1d.15 oF
4 726,46 21.91 3.74 2.33 27.98 46,00 1g.02 QP
5 736.10 22,32 3.79 4,47 30.58 46.00 15,42 Qp
[ 749.74 22.19 3.81 1.30 27.30 46.00 15.70 QF
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FCC ID: 2AD4XPRODX4

E"]un.fel (dBuVim) Date: 2016-03-23
70
60

FCC PART 15 B{3M)
50 4dB.

40

ESL,

30
20
10
l]3l] 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency {MHz)
Site no. i 966 1l# chamber Data no. 3 393
Dis. / Ant. i 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B(3M)
Env. / Ins.  Temp:23.6' ;Humi: 56%;Press:101.52kPa
Engineer ¢ Tony
EUT i Wireless Digital Mixer
Fower : DC 18V From Adapter Input AC 120V/60Hz
N/ : ProDX4
Tezt Mode : B8-DP3K TX Z480MH=z
ANT Cable Emiszzion
Freg Factor Loss Reading Level Limit Margin  Renark
(MHz) (dB/m) (dB) {dBuv) (dBuV/m) [ dBuV/m) {dB)
1 345.25 14,32 2.54 12.01 26.87 46.00 17.13 Qp
2 687,66 20.35 3.63 6.28 30.26 46.00 15.74 [} 3
3 713.85 21.20 3.78 9.81 34.79 46.00 11.21 )3
4 738.10 22.32 3.79 13.86 39.97 46,00 6.03 QP
5 749.74 22.19 3.81 6.43 32.43 46.00 13,57 QP
6 762.35 22.04 3.92 6.17 32.13 46.00 13.87 Qp
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FCC ID: 2AD4XPRODX4

Bul‘m' (dBu\V/mj) Date: 2016-03-23
70
60
FCC PART 15 B(3M)
50 $dB.
40::::j*_______*J
30
20
10
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency {(MHz)
Site no. i 966 l# chamber Data no. : 394
Dis. / Ant. HIG) '} 27137 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6' ;Humi: 56%;Press: 101, 52ZkPa
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 120V/60H=z
H/N t ProDXd
Test Mode * B-DPSE TX Z480MHz
ANT Cable Emizsion
Fredq. Factor Loss Reading Level Limir Margin  Remark
(MHz ) (dB/m) {dB) {dBu¥) (dBuV/m) (dBuV/m) (dB)
1 34.85 15.55 0.72 3.91 20.18 40.00 19.82 QP
2 44,55 lo.07 0.85 §.05 15.97 40,00 21.03 1)
3 345,25 14.32 Z2.54 4,39 21.25 46,00 75 1)
4 713.85 21.20 3.78 0.71 25.69 46,00 20.31 QP
5 738.10 22,32 3.79 2.681 28.92 46.00 17.08 Qp
-] 762.35 22.04 3.92 0.99 26.95 46.00 19.05 QF
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FCC ID: 2AD4XPRODX4

1000 MHz - 18000MHz

120

110

ao

70

50

30

Level (dBuVim)

Date: 2

016-01-26

FCC PART1

5C PEAK

2

FCC PART 15C AV

Lt

o

Lad
1
T

ESL,

10
“1000 4000, 6000, 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)
Site no, : 14 988 chamber Dats no. 7
Dis. / Ant. :+ 3m  ANT 1-18G Ant. pol. : VERTICAL
Limit + FCC PART 15C PERK
Env. / Ins. + Temp:23.6';Humi:56%;Press:101.52kPs
Engineer t Tony
EUT ;3 Wireles=s Digital Mixer
Power + DC 18V From Rdapter Input AC 120V/60Hz
M/N + ProDX4
Test Mode + GFSK TX 2402MEz
Ant. Cable Emp Emission
F i Factor Loas Factor Reading Level Limits Margin Eemark
(MHz) {dB/m) (dB) {dB) (dBuv) (dBuV./m) (dBuV/m) {dB)
1 2402.00 27.61 6.682 34.64 99.83 93.42 74.00 -25.42 Peak
2 4804.00 31.25 11.77 35.64 44.44 52.02 74.00 21.9¢8 Peak
=] 7400.00 36.52 1l.el 34.21 34.82 4E.74 74.00 25.2¢ Peak
4 Be84.00 37.32 11.45 33.686 £.683 49,74 74.00 24.28 Feak
5 10945.00 39.46 11.29 34.13 32.23 4B .85 T74.00 25.15 Eeak
] 14039.00 41.49 10,20 33.04 31.72 51.07 74.00 22.93 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

ESL,

unLevel (dBuV/m) Date: 2016-01-26
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 | 2 | 3 1 4 E ] (i1 ]
trﬂﬂ~fwherLvm-ujww4¢¢ﬁ’“~4vawWfﬂﬁmf-ﬂLmﬂﬂ+nm\hyﬁ_nﬂfwﬁdfﬂﬂLﬁwK“n‘ujvﬁﬁ_ihjﬂ
30
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no : 14 986 chamber Data no. £
Di=. / Ant : 3m BNT 1-18G Ant. pol. : HORIZONTAL
Limic + FCC PART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Presa:101.52kFs
Engineer : Tony
ETT ! Wireles= Digital Mixer
Power » DC 18V From Rdapter Input AC 120V/60Hz
M/H + ProDX4
Test Mode + GFSK TX 2402MHz
Ant. Cable Emp Emiasion
Freq. Factor Loass Factor Reading Level Limita Margin Eemark
(MHzZ) (dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2402.00 27.61 &.62 34.684 90.97 80.56 74.00 -16.56 Peak
2 4804.00 31.25 11.77 35.64 41.28 42.64 74.00 25.36 Peak
3 7480.00 3e.52 1l.6l 34.21 34.88 428.81 74.00 25.38 Pesk
4 gesc.00 37.27 11.45 33.68 33.17 48,21 T74.00 25.79 Feak
5 10316.00 38.65 11.41 34.51 32.01 47.586 74,00 26.44 Fezk
8 14090.00 41.54 0.91 33.13 29.13 48,45 74,00 25.55 Peak
Remarks: 1. Emissicn Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The emission levels that are 20d4B below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuvim)

Date: 2016-01-26

ESL,

120
110
ao
FCC PART 15C PEAK
70
5 FCC PART 15C AV
50 3 2 2 5 | -
30
10
01000 4000, 6000. 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)
Site no : 1% 986& chamber Date no. : 11
Dia. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limit + FCC PART 15C PEAK
Env. / Ins. : Temp:23.6"';Humi:56%;Preas:101.52kPs
Engineer + Tony
EUT ! Wirelesas Digital Mixer
Fower + DC 18V From Adapter Input AC 120V/60Hz
M/ : ProDX4
Teat Mode + GFSK TX 2441MHz
Ant. Cable Rmp Emission
Freq. Factor Loas Facter BEReading Level Limics Margin Femark
(MHzZ) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dB)
1 2441.00 27.60 6.67 34.85 97.25 96.67 74.00 -22.87 Peak
2 4882.00 31.37 2.07 35.76 44.58 52.28 T4.00 21.74 Peak
3 €525.00 34.2% 12.20 34.97 38.52 48.04 74.00 25.98 Peak
4 7375.00 36.57 11.59 34.21 35.2 48,18 74.00 24.82 Fesk
] 9160.00 37.69 11.54 34.07 33.51 4B.87 74,00 25.33 Paak
& 1082€.00 39.33 11.30 34.00 31.03 47.66 74 .00 26.34 Peak
Bemarks: 1. Emission Level= Antenna Factcr + Cable Loss - kmp Factor + Reading.
2. The emission levels that are 20dB below the pfficial
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 52 of 96



FCC ID: 2AD4XPRODX4

Level (dBuVim) Date: 2016-01-26

120

110

a0

FCC PART 15C PEAK

70

,) FCC PART 15C AV

3 | 4 } & . b

30

10

% .u\/ MWWMWW

Frequency (MHz)

ite mo. ! 1# 986 chambsr Data no. : 12
ia. / Ant. + 3m ANT 1-18G Ant. pol. : HORIZONTAL
imit + FCC PART 15C PEARK
ov. / Ina. + Temp:23.6';Humi:56%;Preaa:101.52kPa
r :+ Tony

¢ Wireless Digital Mixer

3 DC 18V From Adapter Input AC 120V/60Hz
i ProDX4

¢ GFSK TX 2441MHz

[ I T T o B I 5
C_] =)
3 n =
i &
o
(1]
1]

1000 4000. 6000. 8000, 10000. 12000. 14000. 16000.

18000

ESL,

Ant, Cable Amp Emission
Freq. Factor Loss Factor Eeading Level Limits Margin Eemark
(MHZ) {dB/m} (dB) (dB) (dBuV) (dBuV/m) {dBuV/m) (dB)
1 2441.00 27.6€0 6.67 34.E65 85.&0 85.02 74.00 -21.02 Peak
2 4882.00 31.37 12.07 35.7€ 44.43 52.17 74.00 21.83 Peak
3 7477.00 36.50 11.62 34.189 33.98 47.8% T4.00 26.11 Peak
4 8684.00 37.32 11.45 33.66 33.15 8.28 74.00 25.74 Feek
5 10860.00 39.37 11.30 34.03 32.27 g.91 74.00 25.08 Fezk
& 13886.00 41.16 11.04 33.03 30.75 49,32 74,00 24,08 Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
Z. The emission levels that are 20dB below the official
limit ars not reported.
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FCC ID: 2AD4XPRODX4

Date: 2016-01-26

ESL,

Level (dBuV/m
120 Vi)
110
1
a0
FCC PART 15C PEAK
70
i FCC PART 15C AV
3 4 = 5
50 ! 1 TS G 1
30
10
“1000 4000. 6000, 8000, 10000. 12000, 14000. 16000, 18000
Frequency (MHz)
Site no. t 1l# 986 chambar Data no. : 13
Dis. / Ant. : 3m  ANT 1-18G Ant. pol. : HORIZOWTAL
Limic + FCC PART 15C PERK
Eav. / Inas. : Temp:23.6":Humi:56%;Press:101.52kBa
Engineer + Tony
EUI ' Wireless Digital Mixer
Fower 1 DC 18V From Adapter Input AC 120V/60Hz
M/¥ + ProD¥4
Test Mode + GFSK TX 24EB0MH:z
Ant. Cable Arp Emisaaion
Freg Factor Loas Factor Reading Level Limics Margin Remark
(MHz) {dB/m) (dB) {dB) (dBuvV) (dBuV/m) {dBuV /=) {dB)
1 2480.00 27.5E 6.71 35.11 95.21 34.33 74.00 -20.39 Peak
2 4960.00 31.4% 12.44 36.01 44.¢20 52.52 74.00 21.48 Peak
3 7205.00 3&.52 11.54 33.92 d5.15 42,29 74.00 24.71 Feak
4 BeE4.00 37.32 11.45 33.68 33.88 43.09 74.00 24.91 Feak
- i099g,.00 39,52 11,29 34,11 30.57 47,27 74,00 26.73 Fealk
8 13937.00 41.31 10.9E 33.00 29.07 48.36 74.00 25.64 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the cfficial
limit ars not raportced.
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FCC ID: 2AD4XPRODX4

ESL,

120 Level (dBuV/m) Date: 2016-01-26
110
1
a0
FCC PART 15C PEAK
70
= FCC PART 15C AV
anrﬂw""‘_/J
10
B1DUD 4000. 6000, 8000, 10000, 12000. 14000, 16000. 18000
Frequency (MHz)
Site no. : 1% 586 chambar Data no. : 14
Dis=s. / Ant. :+ 3m  INT 1-18G Ant. pol. : VERTICAL
Limic + FCC PART 15C PERK
Env. / Ins. s+ Temp:23.6';Humi;56%;Press;101.52kPa
Engineer 1 Tony
EUT ! Wireless Digital Mixer
Eower + DC 18V From Zdapter Input RC 120V/60Hz
M/N + ProDX4
Teat Mode :+ GFSK TX 24E£0MHz
Ant. Cable Amp Emizaion
Freq. Facter 0s= Factor Reading Level Limita Margin Eemark
(MHz) (dB/m) (dB) (dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
i 27.58 6.71 35.11 45.46 34,584 74.00 -20.64 Peak
2 31.4% 12.44 36.01 43.81 51.83 74.00 22.17 Peak
3 36.53 11.55 34.02 32.59 46.685 74.00 27.35 Peak
4 37.32 11.45 33.88 32.e8 47.77 T4,00 26,23 Feak
5 38.48 11.47 34.50 31.72 47.17 74,00 26.83 Fegk
& 39.37 11.12 33.25 30.42 47.66 74,00 26.34 Pegk
Bemarks: 1. Emiszion Level= Antenna Factor + Cabkle Losa - Amp Factor + Beading.
2, The emission levela that are 2048 below the official
limit ars not raported.
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FCC ID: 2AD4XPRODX4

120 Level (dBuV/m) Date: 2016-01-26
110
1
ap
FCC PART 15C PEAK
70

FCC PART 15C AV

1=

50 | -~ | 5 | : £ | 10 I
lﬁﬁAﬁpJ/wusia“amwﬂ“*”v Nmh%“ﬁjwﬂpﬂmxk’“*”ﬁ*FWhﬁh“Lkﬂm*hk_erhfufq
30
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000. 16000. 18000
Frequency (MHz)
Site no. * 1# 986 chamhsr Dmta no. = 17
Dia. / Ant. * 3m  BNT 1-1BG Ant. pol. : HORIZONTAL
Limic + FCC PART 15C PERK
Env. / Ina. : Temp:23.6":Humi:56%;Preas:101.52kPa
Engineer 1 Tony
E0T ! Wireleas Digitel Mixer
Power + DC 18V From Adepter Input RC 120V/60Hz
M/N + ProDX4
Teat Mode + B-DPSK TX 2402MHz
Ant. Cakle Amp Emission
Freqg. Factor Loas Factor Reading Level Limics Margin Eemark
(MHz) (dB/m) (dB) (dB) {dBuV) {dBuvV/m) (dBuV/m) {dB)
1 2402.00 27.61 6.62 24,64 95.17 94.78 74.00 -20.76 Peak
2 4804.00 31.25 11.77 35.64 38.94 46.32 74.00 27.68 Peak
3 7137.00 3&.17 11.52 33.8e 32.41 46.24 74.00 27.76 Peak
4 B701.00 37.35 11.45 33.85 33.41 48.5& T4.00 25.44 Feak
5 11455.00 39.23 10.98 33.53 31.17 47 .83 T4.00 26.17 Eezlk
L 14294.00 41.71 10.92 33.42 29.69 2.90 T4.00 25.10 Peek
Bemarka: 1. Emission Level= Antenna Factor + Cable Losa - Zmp Factor + Reading.
2. The emission level®= that are 20dB below the official
limit ars not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuVim) Date: 2016-01-26

120

110

g0

FCC PART 15C PEAK

70

FCC PART 15C AV

n Mwwwww

50

3
(.}
i
n

300

10

1000 4000, 6000, 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)
Site no. ! 1# 988 chamber Data no. 318
Dia. /[ Ant. + 3m ANT 1-1BG Ant. pol. : VERTICAL
Limit + FCC PART 15C PERKH
Env. / Ins. t Temp:23.8';Humi:56%;Presa;101.52kFa
Engineer 1 Tony
EUT { Wireless Digital Mixer
Power + DC 1BV From Adapter Input AC 120V/60Hz
M/N ProDX4
Teat Mode E-DPSK TX 2402MH:z
Ant. Cakle Amp Emission
Freqg Factor Loss Factor Reading Level Limits Margin Eemark
{(MHz) {dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) (dB)
1 2402.00 27.861 6.62 34.84 25.04 83.63 74.00 -19.63 Peak
2 5046.00 31.57 12.53 36.15 37.85 45.80 74.00 28.20 Peak
3 6610.00 34.47 12.07 34.74 34.85 46.85 T4.00 27.35 Peak
4 7290.00 36.54 11.586 34.09 33.74 47.75 74.00 26.25 Feak
5 11200.00 39.39 11.14 33.24 29.78 47.07 74.00 26.93 Peak
] 14073.00 41.52 10.920 33.09 27.82 48,95 74.00 27.05 Pesk
Remarks: 1. Emission Levels Antenna Factor + Cable Loss - Amp Factor + Reading
2. The emiszsion levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuVim)

Date: 2016-01-26

FCC PART 15C AV

120
110
1
ap
FCC PART 15C PEAK
70
50 — 3—4 —8—] 8 i
[’ﬂﬁVJ~Apnff"fﬂmmwkﬁNV#‘Wmemm\;&h%”ndw*uthqﬂWowfﬂﬂhw
30
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000,
Frequency (MHz)
Site no. : 14 98& chamber Data no. : 21
Dia. / Ant : 3m  ANT 1-186 Ant. pol. : HORIZONTAL
Limit ¢+ FCC PART 15C PEAK
Env. / Ina. + Tenp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tonw
EUT ! Wireless Digital Mixer
Power + DC 18V From Adapter Input AC 120V/E0Hz
M/H : ProDX¥4
Teat Mode + E-DPFSK TX 2441MHz
Ant. Cable Amp Emission
Freg Factor Loss Factor Reading Level Limits Margin
(MHZ) {dB/m}) (4B) {dB) {dBuV) {dBuV/m) (dBuV/m) (dB)
1 2441.00 27.60 6.67 34.85 86.33 95.75 74.00 —-21.75
2 4876.00 31.37 12.07 35.76 37.78 45.4%8 74.00 28.54
3 7664.00 36.45 11.55 34.28 33.72 47.44 74.00 26.56
4 8514.00 38.98& 11.45 34.07 32.72 47.08 74,00 28,94
5 11064.00 39,48 11.24 33.83 31.14 48.03 74,00 25.97
& 14056.00 41.51 10.90 33.06 259.12 12,47 74.00 25.53

=

+ The emission

Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
levelas that are 20dB below the official

limit are not reportaed.

18000
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FCC ID: 2AD4XPRODX4

120

Level (dBuVim)

Date: 2016-01-26

110

a0

FCC PART 15C PEAK

70

5 FCC PART 15C AV

50

30

10

1000

ite no.
Di / Ant
Limit

4000, 6000. 8000, 10000, 12000, 14000, 16000.

Frequency (MHz)
1# 366 chambar Data no. @ 22
3m ANT 1-18G Ant. pol. : VERTICAL

FCC PART 15C FEAK
Temp:23,6";Humi; 563 Press:101.52kFa
Tony

Wireless Digital Mixer

DC 18V From Adapter Input AC 120V/E0Hz
rol¥4

PSK TX 2441MHz

T
=
-}
=

18000

ESL,

Ant, Cable A Emisaion
Freg. Factor Loas Factor Reading Level Limits Margin Eemark
(MHZ) (dB/m) (dB) (dB) (dBuV) (dBuV/m}) (dBuV/m) (dB)
1 2441.00 27.60 6.67 34.85 35.64 895.08 4,00 -21.06 Peak
2 4882.00 31.37 12.07 35.76 24.35 52.03 T74.00 21.97 Peak
3 7375.00 3€.57 11.5%9 34.21 33.40 47.35 74.00 26.65 Peak
4 B735.00 37.40 11.45 33.78 32.87 47.948 74.00 26.04 Ferk
5 11115.00 39.44 11.20 33.55 30.72 47.81 74,00 26,19 Faak
] 13886.00 41.16 11.04 33.03 28.50 47.67 74.00 26.33 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss - Amp Factor + Reading.
2., The emission levels that are 20dB below the official
limit ars not raported.
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FCC ID: 2AD4XPRODX4

unl_eqm (dBuVim) Date: 2016-01-26
110
1
a0
FCC PART 15C PEAK
70
= FCC PART 15C AV
-
50 i i T 35— 4 1 5 1 G
LWudﬂfﬂrMJﬂn#\iﬂquuhhwhuafaghvuﬂ\—qhéﬂu4\hﬁf*fﬂv
30
10
I31[]["2] 4000, 6000. 8000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)
Site no ! 1% 988 chamber Dacta no. : 23
Dis. / Bnt :+ 3m ANT 1-18G Ant. pol. : VERTICAL
Limit :+ FCC PART 15C PEAK
Env. / Ina. $ Temp:23.6":Humi:56%;Preas:101.52kPa
Engineer :+ Tony
EUT : Wireless Digital Mixer
Power : DC 18V From RAdapter Input AC 120V/&0Hz
M/N + ProDX4
Teat Mode : 2-DPSK TX 24B80MH=z
Ant., Cable Amp Exission
Freq. Factor Loss Factecr Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) {dBuv) (dBuv/m) {dRuV/m) {dB)
1 2480.00 27.58 6.71 35.11 87.61 398,739 74.00 =22.79 Peak
2 4960.00 31.49 12.44 36.01 43.80 51.52 74.00 22.48 Peak
3 7324.00 36.55 11.57 34.14 32.80 46.78 T74.00 27.22 Peak
4 B&E4.00 T.32 11.45 33.86 31.30 46.41 74,00 27.58 Feak
5 10826.00 39.33 11.30 34.00 30.6E 47.31 74,00 26,69 Eezk
& 14175.00 41.61 10.91 33.35 28.42 47.59 74.00 26.41 Peak
Bemarks: 1. Emiszion lLevel= Antenna Factor + Cable Lozz - Amp Factor + Reading.
2. The emisaion levels that are 20dB below the cfficial
limit are not reported.
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FCC ID: 2AD4XPRODX4

120

Level (dBuV/im)

Date: 2016-01-26

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1000

4000. 6000, 2000, 10000. 12000, 14000.

16000.

18000

ESL,

Frequency (MHz)
ite no. : 1% 9&& chambhser Data no. t 24
Dia. / Ant. * 3m ANT 1-18G Ant. pol. : HORIZONIAL
Limic + FCC PART 15C PEARK
Env. / Ins. i Temp:23,6";Humii5€%:;Press:101.52kka
Engineer : Tony
EUT ! Wireless Digital Mixer
Bower :+ DC 18V From Rdaptar Input AC 120V/60Hz
M/N + ProDX4
Teat Mode :+ B-DPSK TX 2480MH=z
Ant., Cable Amp Emigsion
Freq. Factor Loss Factor Reading Level Limics Margin Remark
(MHZ) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 2480.00 27.58 6.71 35.11 96.38 85.56 74.00 -21.56 Peak
2 4360.00 31.49 12.44 36.01 358.2¢ 47.18 74.00 26.82 Peak
i 7460.00 38.52 11,61 34.21 33.17 47.08 74.00 26.91 Feek
4 86E4.00 37.32 11.45 33.86 33.80 48.91 74.00 25.09 Perk
5 11064.00 39,48 11.24 33.83 29,83 4§ .EB8 T74.00 27.12 Lezlk
§ 14345.00 41.76 10.92 33.39 29,64 49.13 74.00 24.87 Peak
Remarka: 1. Emission Level= Antenna Factocr + Cable Lo=ss - Amp Factor + Reading.
2. The emissicon levels thar are 204B below the ocfficisl
limit are not reported.
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FCC ID: 2AD4XPRODX4

18000MHz — 25000MHz
Level (dBuV/m)

Date: 2016-01-26

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
018000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no 1# 9&& chambsr Data no. : 35
Dis. / Ant + 3m  RNT RBOVE lEG Ant. pol. : VERTICAL
Limic + FCC PART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Preas:101.52kPa
Engineer : Tony
EUT ! Wireless Digital Mixer
Power » DC 18V From Rdaptar Input AC 120V/60Hz
M/ DK4
Teat Mode + CHSK TX 2402MHz
Ant. Cable Amp Emission
Freg Factor Lopas Factor Reading Level Limitas Margin Femark
(MHz) (dB/m) (dBE) {dB) {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 22515.00 45.80 20.87 34.35 10.07 42.33 74.00 31.61 Peak
2 24104.0 45.62 22.10 32.95 12.48 47.28 74.00 26.74 Peak
Bemark=: 1. Emi=sion Level= Antenna Factor + Cable Lo=a - Amp Factor + Reading.
2., The smiasion levals that ars 20dEB below the official
limit are not reportad.
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FCC ID: 2AD4XPRODX4

120

Level (dBuV/m)

Date: 2016-01-26

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

1W Pt e -

2

30
10
0
18000
Site no.
Bia. / Ant.
Limic
Env. / Ins.
Engineer
EOT
Fower
M/N

Test Mode

s a8

19000. 20000, 21000, 22000,
Frequency (MHz)

1# 986 chambsr Dmaca no. 3 38

3m  ANT ABVOE 1BG Ant. pol. : HORIZ

FCC PART 15C PERK
Temp:23.6';HBumi:56%;Preas:101.52kPa
Tony

Wireless Digital Mixer

DC 18V From Adapter Input AC 120V/60Hz
ProDX4

GESK TX 2402Miz

Ant. Cable Amp Emiasion
Facter Losa Factor BReading Level
(dB/m) (d4B) {dB) {dBuV) {dBuV./m}

23000.

ONTAL

Limita
{dBu¥V./m)

24000. 25000

Margin Femark
(dE)

5

Bemariks: 1. Emiaaion Level= Entenna Factor + Cable Loss - Amp

Factor + Reading.

ESL,

2. The exiasion level= that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120

Level (dBuVim)

Date: 2016-01-26

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

LuLA;hnuLﬂ*+fw#*h*Mﬁqﬂh”ﬁ;?wmeme*n

30
10
0
18000 19000. 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Sicte no. : 14 986 chambar Date no. @ 37
Dia. / Ant. + 3m ANT RBVOE 18G Ant. pol. : HORIZONTAL
Limit ¢+ FCC PART 15C PERK
Env. / Ina. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT t Wireless Digital Mixer
Power + DC 1BV From Adapter Input AC 120V/80Hz
M/ : ProD¥4
Teat Mode + GHSK TX 2441ME:z
Ant, Cable Amp Emission
Freq. Factor Loss Factor EReading Level Limits Margin Remark
{MHZz) {dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV,/m) {dB)
1 21570.00 45.96 20.38 35.28 12.28 43,34 74.00 30.66 Peak
2 23425.00 45. 21,53 33.40 13.15 46.97 74.00 27.03 Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Los= - Zmp Factor + Reading.
2. The emission levels that are 20dB below the official
limic are not reported.
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FCC ID: 2AD4XPRODX4

12|:|Lr,~1.re1 (dBuVim) Date: 2016-01-26
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2

1W

bt

30
10
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : l# 986 chambar Data no : 38
Dia. / Ant. + 3m ANT RBOVE 1BG Ant. pol. : VERTICAL
Limit :+ FCC PART 15C PERK
Env. / Ina. : Temp:23.6";Hunmi :56%;Press:101.52kPa
Engineer : Tony
EUI ' Wireless Digital Mixer
Power » DC 18V From Adapter Input AC 120V/60Hz
M/N : ProDi4
Teat Mode s GHSK TX 2441ME:z
Ant. Cable Amp Emission
Freg Factor Loss Factor EReading Level Limits Margin Remark
{MHzZ) (dB/m) (dB) {dB) {dBu¥V) (dBuV/m) (dBuv,/m) {dB)
1 21535.00 45.97 20.36 35.33 10.83 41.83 74.00 32.17 Peak
2 24020.00 45.80 22.086 32.84 12.12 45.94 74.00 27.08 Peak
Eemarks: 1. Emission Level= BEntenna Factor + Cable Los=s - 2mp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuVim)

Date: 2016-01-26

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

l,"4¢4r*’““%”ﬁ’“fHJWH%qA"*’““‘"

2

30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. ! 1% 988 chambhar Dacms no. @ 39
Dis. / Ant + 3m  BNT RBOVE 1BG Ent. pol. ERTICRLL
Limitc FCC BART 15C PERK
Env. / Ins. i Temp:;23.6';Humi:56%;Press;101.52%kFa
Engineer : Tony
EU0T i} Wireleas Digital Mixer
Power :+ DC 18V From Rdapter Input AC 120V/60Hz
M/N s+ ProDX¥4
Teat Mode : GKSK TX 2480MEz
Aknt. Cable Amp Emisaion
Freqg Factor Loss Facter Reading Level Limits Margin Eemark
{MHzZ) (dB/m) (dB) (dB) (dBuV) (dBuV/m) {dBuv,/m) {dB)
1 22550.00 45.78 20.£9 34.32 10.03 42.38 74.00 31.62 Pecgk
2 23694.00 45.682 21.95 32.90 12.28 448.35 74.00 27.03 Peak
Bemarks: 1. Emiasion Level= Antenna Factor + Cable Loa=s - BEmp Factor + Reading.
2. The smission lavels that are 20d4dB below the official

limit are not reported.
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FCC ID: 2AD4XPRODX4

12uLe-.ls.-I (dBuVim) Date: 2016-01-26
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2

ESL,

30
10
G1E€D[J[J 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1% 986 chamhar Data no. : 40
Dis. / Ant. + 3m ANT ABVOE 1E8G Ant. pol. : HORIZONTAL
Limit + FCC BART 15C PERK
Env. Ins y Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
E0T ¢ Wireless Digital Mixer
Fower s+ DC 18V From Adapter Input AC 120V/&0Hz
M/H ProDX4
Teat Mode GESK TX 24S0MHz
Ant. Cable Amp Emission
Freg Facror Loa= Factor Reading Level Limita Margin Remark
(MHz) (dB/m) (dB) (dBE) {dBu¥) (dBuV,/m) (dBuV/m) {dB)
1 21220.00 46.17 20.23 35.60 11.84 42.84 74.00 31.36 Peak
2 23425.00 45.6% 21.53 33.40 13.40 7.22 74.00 26.78 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Losa - Amp Factor + Reading.
2. The smisaion levels that are 2048 below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Date: 2016-01-26

120[.&1-'&! {dBuVim)
110
ag
FCC PART 15C PEAK
70
FCC PART 15C AV
50

1m;rﬂ@Mfww»w;wwLAPMAWMJH*WWHEW*J;éAHa‘H$MﬁJ

30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1% %986 chamber Data no. @ 41
Dis. / Ant. + 3m ANT ABVOE 1BG Ent. pol. : HORIZOWIAL
Limic s+ FCC PART 15C PERK
Env. / Ins, s Temp:23.6";Humi;56%;Preas:;101.52%Fa
Engineer : Tony
EOT ! Wireless Digital Mixer
Eower :+ DC 1BV From Rdapter Input AC 120V/E0Hz
M/ : ProDX4
Teat Mode + B-DPSK TX 2402MH:z
Ant. Czble Amp Emissicn
Freg. Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) {dB/m) (dB) {dB) {dBuV) (dBUV/m) {dBUV,/m) {dB)

1 20814.00 46.19 20.05 35.96 11.42 41.70 74.00 32.30 Peak

2 235685.00 45,69 21.65 33.25 11.48 45.55 74,00 28.45 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Lo==s - Amp Factor + Reading.

2. The amissicon levels that are 20dB below the cfficial

limit are not reported.

ESL,
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FCC ID: 2AD4XPRODX4

Site
Dis,

120

Level (dBuVim)

Date: 2016-01-26

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2 !

TMWM

no.

/ Ant. 3

Timit
-

18000

im

19000.

20000,

14 9&6 chamber
ANT ABOVE 1BG
FCC PART 15C PERK

21000. 22000. 23000. 24000. 25000

Frequency (MHz)

Data no. 1§ 42
Ant. pol. : VERTICAL

ESL,

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUI : Wirelems Digital Mizer
Powar * DC 18V From Adapter Input AC 120V/60Hz
M/N + ProDX4
Teat Mode + E-DPSK TX 2402MHz
Ant. Cable Amp Emission
Fregq. Factor Loas Facter Reading Level Limits Margin Remark
(MHz) (dB/m) (dR) (4R} (dBuvV) (dBuV/m) {dBuV/m) (dR)
1 20646.00 46.08 19.97 36.12 11.69 41.62 74,00 32.38 Peak
2 23894.00 45.62 21.95 32.90 12.84 47.31 74.00 26.69 Peak
Remarks: 1. Emission Lsvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2048 below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120

Level (dBuV/m)

Date: 2016-01-26

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

5

1MMW

18000

Teat Mode

Freg
(MHz
1 21360.
2 23880.

19000. 20000, 21000, 22000, 23000,
Frequency (MHz)

1# 966 chamber Data np. : 43

3m  ANT RBOVE 1EG Ant. pol. : VERTICAL

FCC PART 15C PERK
Temp:23.6';Humi:56%;Press:101.52kPa

Tony

Wirelesss Digital Mixer

DC 18V From Adapter Input AC 120V/€0Hz

ProDX4

E-DPFSK TIX 2441MHz

Ant., Cable Rmp Emission
Factor Loas Factor BEReading Level Limits
{dB/m) (dB) {dB) {dBu¥) {dBuV/m) {dBuV,/m)
46.08 20.2E 35.48 10.4 41,34 74.00
45. 21.94 32.93 11.21 45.83 74.00

24000, 25000
Margin Eemark
(dB)

32.68 Peak

28.15 Pea

Eemarks: 1.

Emisajicn Level= Entsnna FRcCTtor +
. Tha

Cable Lo=s - Amp

emission levels that are 20d4dB below the official

limit are not reported.

Factor + Reading.
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FCC ID: 2AD4XPRODX4

Level (dBuVim)

Date: 2016-01-26

ESL,

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 i 2
1M%
30
10
“18000 19000. 20000. 21000, 22000. 23000, 24000, 25000
Frequency (MHZ)
Site no. l# 986 chamber Data no. 44
D / Ant. : 3m  ANT ABVCE 186G Ant. pol. : HORIZONTAL
L + FCC PRRT 15C PEAK
Env. / Ims. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer 1 Tony
EUT t Wireless Digital Mixer
Power + DC 1BV From Adapter Ipput AC 120V/60Hz
M/N ProDX4
Teat Mode E-DPSK TX 2441MHz
Ant. Cable Emp Emiaaion
Freg Factor Loas Factor Reading Level Limice Margin Remark
(MHz) {dB/m) (dB) (dB) (dBuV) (dBuV/m) {dBuV/m) (dE)
1 21584.00 45.95 0.3E 35.28 42.87 74.00 31.13 Peak
2 23880,00 45,63 21,94 32,9 47.09 T4 26,91 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The amis=ion levels that are 2048 below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120

Level (dBuV/m)

Date: 2016-01-26

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

Mw

2

ESL,

30
10
0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. ! 1% 988 chamhar Dace no. @ 45
Dia. / Ant : 3m ANT ABVOE 1EG Ent. pol. : HORIZOWILL
Limit + FCC EBART 15C PEAK
Env. / Ims. : Temp:23.6";Humi:56%:;Press:101.52kPa
Engineer 1 Tony
EOT ! Wireleas Digital Mixer
Power + DC 18V From Adapter Input AC 120V/E0Hz
M/E : ProDi4
Teat Mode + £-DPSK TX 24E0MEz
Ant. Cable Rmp Emisaion
Freq. Factor Loas Facteor BHReading Level Limits Margin Femark
(MHZ) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) {dBuV/m) (dB)
1 21385,00 46.07 20.30 35.44 10.71 41.64 74.00 32.36 Peak
2 24216.00 45.85 22.17 33.15 12.01 46.68 T4.00 27.32 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The semissicon lavals that are 2048 below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuVim)

Date: 2016-01-26

ESL,

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AY
50 2
30
10
“18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 14 986 chamber Data no. : 48
Dis. / Ant + 3m  RENT RBOVE L1BG Bnt. pol. : VERTICAL
Limit + FCC PART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Presa:101.52kPa
Engineer : Tony
EUT + Wireless Digital Mixer
Fower + DC 1EV From Rdapter Input BC 120V/60Hz
M/H + ProlX4
Test Mode + B-DPSK TIX 24t0MHz
Ant. Cable Arp Emissicon
Freq. Factor Loas Factcr EReading Level Limita Margin Remark
(MHZ) {dB/m) (dB) {dB) (dBuV) {dBuV/m) (dBuV/m) (dB)
1 21416.00 48.05 20.31 35.42 11.396 42.30 74.00 31.10 Peak
2 24314.00 45.e6 22.22 33.30 13.13 47.71 74.00 26.29 Peak
Eemarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2, The emiasion levels that are 2048 below the gfficial
limit are not reported.
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FCC ID: 2AD4XPRODX4

9. BAND EDGE COMPLIANCE

9.1. Limit

9.2.

9.3.

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

Test Procedure

EUT was placed on a turn table, which is 1.5 m high above ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto.

AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto.

Test Result
Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no

limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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FCC ID: 2AD4XPRODX4

9.4. Test Data

120 Level (dBuVim) Date: 2016-01-26

110

a0

FCC PART 15{IPEAK

70

FCC PARA15G AV

50

30

10

2300 2310, 2330. 2350. 2370. 2390, 2410
Frequency (MHz)

Site no. : 1§ 966 chamber Data no. : 9

Dis. / Ant. + 3m BNT 1-1BG Ant. pol. : HORIZOWTAL
Limic + FCC PART 15C PERK

Env. / Ins. : Temp:23.6";Humi:5€%;Press:101.52kPa

Engineer : Tony

EUI ! Wirelesss Digital Mixer

Power » DC 18V From Adapter Input AC 120V/60Hz

M/ + ProDX4

Teat Mode : GFSK TX 2402MHz (No Hopping)

Ant. Cable Amp Emisaion

Freq. Factecr Loss Factocr Reading Level Limits Margin Eemark

(MHZ) (dB/m) (dB) {dB) {dBu¥) (dBuV/m) (dBuY/m) {dE)
I3 2376.12 27.64 6.60 34.59 39.4%9 33.14 74,00 34.86 Feak
2 2390.00 27.64 €.62 34.82 37.19 36.83 74.00 37.17 Peak
3 2400.00 27.81 6.62 34.64 58.82 58.21 74.00 15.79 eak
M 2402.08 27.81 &.62 34.84 87.00 98.589 74.00 -22.5%9 Fealk

Remarks: 1. Emiasion lLevel= Antenna Factor + Cable Loas - BEmp Factor + Reading.
2. The emission levels that are 20dB below the official

limit are not repcrted.
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FCC ID: 2AD4XPRODX4

120

Level (dBuV/m)

Date: 2016-01-26

110

in

FCC PART 15(

PEAK

70

b AV

50

30

10

2300 2310,

2330. 2350. 2370.

2390.

2410

ESL,

Frequency (MHz)
Sice no : 1% 966 chambar Data no. @ 10
Dis. / Ant. t 3m ANT 1-18G Ant. pol. : VERTICAL
Limit + FCC BRRT 15C PERK
Env. / Ins. t Temp:23.6";Humi:56%;Presa:101.52kPa
Engineer 1 Tony
EUT ! Wireless Digital Mixer
Eower + DC 1EV From Rdapter Input BC 120V/&0Hz
M/N + ProDi4
Teat Mode + GFSK TX 2402MHz (Mo Hopping)
Ant. Cable Amp Emiazion
Freg. Factor Loas Factor Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dR) {dBuv) (ABuV/m) {dBuv/m) {dB)

1 2300.00 27.79 €.51 34.62 37.08& 36.74 74.00 37.26 Peak

2 2388.88 27.¢4 g.62 34.82 41.54 41.128 74.00 32.82 Peak

3 2390.00 27.84 €.62 34.82 40.83 40.47 74.00 33.53 Peak

4 2400.,00 27.81 6.62 34,64 £3.94 83.53 74,00 10.47 Feak

5 2402.30 27.81 6.62 34,64 -1 93,55 74,00 =-25.55 Eeak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emissicn levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuV/m)

Date: 2016-01-26

120
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV

50 T 1 i i 3 i 1

30

10

G24?5 2478, 2480, 2482, 2484, 2486. 2488. 2490, 2492, 2494, 2496, 2498. 2500
Frequency (MHz)

Site no. : 1% 96& charbar Data no. : 15
Dia. / Anct. + 3m  ANT 1-1BG Ant. pol. : VERIICAL
Limit + FCC PART 15C PERK
Env. / Ims. ! Temp:23.6";Bumi:56%;Preaa:101.52kPa
Engineer 1 Tony
EUT : Wireless Digital Mixer
Power + DC 1BV From Rdapter Input BRC 120V/60HzZ
M/H + ProDX4

Teat Mode

¢ GFSK TX 2420MHz (Mo Hopping)

ESL,

Amp Emisaion
Factor Reading Level Limits Margin Remark
{dBE) {dBuV) {dBuV/m) {dBuV/m) {dB)
35.11 36.54 5.72 74,00 -21.72 Peak
35.11 42.82 2.00 74.00 32.00 Peak
35.24 47.80 46.97 T74.00 27.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Reading.
2. The emisaion lewvels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuVWim)

Date: 2016-01-26

120
110
a0 ]
FCC PART 15C PEAK
70
4 FCC PART 15C AV
B
2NﬂWWtJMwvﬂ¢hm41”waJﬁWJﬁMJhdmpdwwkhﬂwhlMlbir%‘vdrﬂﬁwJL
30
10
52475 2478, 2480, 2482, 2484, 2486, 2488, 2490. 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
Site no. : 1% 9668 chamber Data no. : 16é
Dis. / Ant » 3m  ENT 1-1BG Ant. pol. : HORIZONIAL
Limic + FCC PART 15C PERK
Env. / Ins. i Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Wireless Digital Mixer
Power + DC 18V From Adapter Input AC 120V/&0Hz
M/N + ProDX4
Teat Mode » GFSK TX 24c0MHz (No Hopping)
Ant. Cable Amp Emission
Freq. Factor Losaa Factor Reading Level Limits Margin Eemsrk
(MHzZ) {dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 2479.80 27.58 6.71 35.11 90.19 28.37 74.00 -15.37 Pegk
2 2483.50 27.58 6.71 35.11 38.25 37.43 74.00 36.357 Peak
3 2486.13 27.57 .73 35.24 44.684 43.70 T4.00 0.30 Fesk
Ramarks: 1, Emission Level= Antenna Factor + Cable Losa - Lmp Factor + Reading

2. The emission levels that are 20dB below the

official

limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuV/m)

Date: 2016-01-26

ESL,

120
110
ap
FCC PART 151 PEAK
70
FECPAR?15 AV
50 T
LM._JJ@
30
10
I323[]1] 2310, 2330. 2350, 2370, 2390. 2410
Frequency (MHz)
Sirte no. t 14 9668 chamber Data no. @ 19
Dis. / Ant. s 3m  BNT 1-18G Ant. pol. : VERTICAL
Limit ¢+ FCC PART 15C PERK
Env. / Ins,. + Temp:23,6" Humi:56%; Preas:101.52kPa
Engineer 1 Tony
EUT + Wireless Digital Mixer
Eowar :+ DC 18V From Adapter Input AC 120V/60Hz
M/N + ProDX4
Teat Mode s+ B8-DPSK TX 2402MBz (No Hopping)
Ant, Cable Rmp Emission
freg Factor Loss Factor Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dB) (dBuV} {dBuV/m) {dBuV/m) [dR)
1 2376.12 27.64 6.60 34.59 41.54 41.13 74.00 32.81 Peak
2 2390.00 27.e4 6.62 34.82 40.86E 40.32 74.00 33.66 Peak
3 2400.00 27.6l1 .62 34.e4 57.37 568.986 74.0 17.04 Peak
4 2402.08 27.81 &.82 34.84 38.03 a7.82 74.00 -23.62 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Lozs - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120 Level (dBuVim) Date: 2016-01-26
110
4
a0
FCC PART 15[ PEAK
70

FCC PART1BS AV

50 7
1¢V‘*«f
ﬂmWqVJhﬁW“NJHW“AMﬁ4A&MM%PM“‘WhJW*M¥H¢QHAMAwN&ﬁ¢“NNUHM¥N¢AJé

30
10
0
2300 2310, 2330, 2350. 2370. 2390, 2410
Frequency (MHz)
Site no. : 14 988 chamber Dacta no. : 20
Dia. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONWIAL
Limit + FCC PART 15C FERK
Env. / Ins. : Temp:23.6';Humi:5€%:;Press:101.52kPa
Engineer : Tony
EUT ! Wireless Digita]l Mixer
Power : DC 18V From Adapter Input AC 120V/60Hz
M/N + ProDX4
Test Mode s+ 2-DPSK TX 2402MHz (Mo Hepping)
Ant. Cable Emp Emiasion
Fredq. Facto Lozs Factor Reading Level Limica Margin Eemark
{MHz) {dB/m) ({dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
3 2388.22 27.64 &.62 34.62 39.89 39.53 74.00 24,47 Peak
2 23590.00 27.64 .82 34.62 39.19 38.83 74.00 35.17 Peak
3 2400.00 g.82 34.84 49.85 43.44 74.00 24.56 Feak
4 240 g .82 34,64 35.68 895.25 74 .00 -21.25 Fealk

Remarka: 1. Emisaion Lewvel= Antenna Facter Fa
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

12IJLe\ml (dBuV/m) Date: 2016-01-26
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
3
2»uNmkﬂ~AA“-_hmAHHubmﬂJLhAf*’“L*uhwm"““ﬁJhh“‘*‘fﬁmxamnamf“ﬁ
30
10
U24?5 2478, 2480. 2482, 2484, 2486. 2488, 2490. 2492, 2494, 2496, 2498. 2500
Frequency (MHz)
Site no. : 1% 9&& chambar Data no. : 25
Dis., / Ant. i+ 3m ANT 1-1gG Ant. pol. : HORIZONTAL
Limitc + FCC PART 15C PERK
Env. / Ins. ; Temp:23.6';Bumi:56%;Preas:101.52kPka
Engineer 1 Tony
EUI ! Wireless Ddigital Mixer
Eower ' DC 18V From Adapter Input AC 120V/60Hz
M/N + ProDX4
Teat Mode : B-DPSK IX 2420MHz (No Hoppling)
Ant. Cable Arr Emiszzion
Fredq. Factor Loas Factor Reading Level Limits Margin Eemark
(MHz) {dB/m) (dB) (dB) (dBuV) (dBuV/m) {dBuV/m) {dB)
¢ 2479.80 27.58 6.71 35.11 92.25 a1. 74.00 -17.43 Peak
2 2483.50 27.58 6.71 35.11 38.42 35.¢0 74.00 35.40 Feak
3 24%84.985 27.57 €.73 35.24 44.42 43.48 74.00 30.52 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - BAmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuV/m)

Date: 2016-01-26

ESL,

120
110
1
90
FCC PART 15C PEAK
70
A FCC PART 15C AV
A
5[|J(.a’ "\w . . | ! . 3
30
10
024?5 2478, 2480, 2482, 2484, 2486, 2488, 2400, 2492, 2494, 2496, 2493, 2500
Frequency (MHz)
Site no. ¢t 1% 966 chamber Data no. ! 28
Dis. / Ant t 3m ANT 1-18G Antc. pol. : VERTICAL
Limit + FCC PART 15C FERK
Env. Ins : Temp:23.6";Humi:561;Preas:101.52kPa
Engineer ¢ Tomy
EUT ¢ Wireless Digital Mixer
Powar + DC 18V From ARdapter Input AC 120V/80Hz
M/R ProDX4
Teat Mode B-DPSK TX 2480MHz (No Hoppling)
Ant., Cable Amp Emiasion
Freqg. Factor Loaa Factor Reading Level Limits Margin Eemark
(MHz) {dB/m) (dB) {dB} {dBuV) (dBuV/m) {dBuV/m) {dB)
1 2479%.80 27.5% 6.71 35.11 98.14 37.32 74.00 -23.32 Peak
2 2483.50 27.3E .71 35.11 45.87 43,05 74.00 28,95 Peak
3 2496.05 27.57 6.73 35.24 47.22 48.28 74.00 2%.12 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The smission lewala that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

uDLe'.-'eI[

dBuV/m)

Date: 2016-01-26

90

FCC PART 15 PEAK

70

FCC PARTHSC AV

50

30

10

h

i

2300

2310, 2350.

2370.

Frequency (MHz)
Site no * 1# 986 chamber Data no. : 27
Dis. / Anct. + 3m  ANT 1-185 Enc. pol. : VERTICAL
Limit + FCC PART 15C PERK
Env. / Ina, s+ Temp:23,.6" ;Humi:56%;Press:101.52kPa
Engineer : Tonv
EUT ! Wireless Digital Mixer
Power + DC 1BV From Adepter Input AC 120V/60Hz
M/N : ProDX4

Teat Mode

Br
: GFSK TX 2402MHz (Heopping On)

2390. 2410

ESL,

Ant. Cable Amp Emisaion
Freq. Facter Loss Factor BEReading Level Limits Margin Eemark
{MHz) (dB/m) (dB) (dB) {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 2382.72 27.64 6.60 34.62 41.12 40.74 74.00 33.26 Peak
2 23%0.,00 27.e4 8.682 34.62 41.45 41.09 T74.00 32.91 Peak
3 2400.00 27.81 8.82 34.84 51.81 51.20 T4.00 22.80 Feak
4 2403.18 27.81 6.64 34.64 97.05 96.88 T4.00 -22.86 Fealk
Remarks: 1. Emission Level= Antenns Factor + Cable Loas - Amp Factor + Reading.
2. The enission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

12ut_m.u.al (dBuVim) Date: 2016-01-26
110
a0 4
FCC PART 15C PEA
70
FCC PART 15C AV
50
1 )
HWMWMMWW
30
10
Y2300 2310. 2330, 2350, 2370. 2390, 2410
Frequency (MHz)
Site no. + 14 986 chambar Dmate no. : 28
Dis. / Ent. + 3m  BNT 1-1BG Ant. pol. : HORIZONWTIAZL
Limit :+ FCC PART 15C PERK
Env. / Ins. + Temp:23.6";Humi:56%;Press;101.52kPa
Engineer : Tony
EUT : Wirelea=s Digital Mixer
Eower + DC 1BV From Rdapter Input AC 120V/60Hz
M/N + ProDX4
Teat Mode + GFSK TX 2402MEz (Hcpping On)
Ant. Cable Amp Emission
Freq. Factor css Factor Reading Level Limits Margin Eemark
{MHz) [dB/m) (dB) {dB) [dBuV) {dBuV/m) [dBuV /) (dR)
1 2375.68 27.64 6.60 34.59 39.17 38.82 74.00 35.18 Peak
2 239%0,00 27.64 €.682 34.82 B.51 38.15 74.00 35.85 Peak
3 2400.00 27.861 &.62 34.64 43.87 43.48 74.00 30.54 Peak
4 2404.72 27.81 £.64 34.84 §89.34 BB.95 74.00 -14.385 Pesk
Remarksa: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levela that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120

Level (dBuVim)

Date: 2016.01.26

110

90

FCC PART 15C PEAK

ESL,

70
FCC PART 15C AV
50 1
3
30
10
024?5 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492 2494, 2496, 2498. 2500
Frequency (MHz)
Site no. ! 1% 988 chamhar Dace no. @ 29
Dia. / Ant. 1 3m ANT 1-18G Ent. pol. : HORIZONTIAL
Limit + FCC EART 15C PEAK
Env. / Ims. : Temp:23.6";Humi:56%:;Press:101.52kka
Engineer 1 Tony
EOT ! Wireleas Digital Mixer
Fower + DC 18V From Adapter Input AC 120V/60Hz
M/H + ProDX4
Test Mode + GFSK TX 2480MHz (Hopping Cm)
Ant. Cable Rmp Emisaion
Freq. Factor Loas Facteor BHReading Level Limits Margin Eemark
(MHz) (dB/m) (dB) {dB) (dBuV) (dBuV/m) {dBuV/m) (dB)
1 2475,05 27.58 6.71 35.11 BB.77 87.95 74.00 -13.95 Peak
2 2483.50 27.58 6.71 35.11 38.42 37.60 T4.00 36.40 Peak
3 2434.50 27.57 8.73 35.24 45.40 44.48 74.00 29.54 Peak
Remarks: 1., Emission Lavel= Antsnna Factor + Cable Loas - Amp Factor + Reading.
2. The emission levels that are 20dB below the offiecial
limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuV/m)

Date: 2016-01-26

120
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
30
10
0
2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492 2496, 2498, 2500
Frequency (MHz)
Site no. : 1% 98& chambsr Datma no. @ 30
Dis. / Ant. :3m ANT 1-18G Ant. pol. : VERTICAL
Limit + FCC PRRT 15C PEAK
Env. / Imns, i Temp:;23.6"';Humi;56%;Preas:101.52kFa
Engineer + Tony
EOT ! Wireless Digital Mixer
Dowar + DC 18V From Rdapter Input AC 120V/60Hz
M/H : ProDX4
Test Mode s+ GFSK TX 24E80MHz (Bepping Cn)
Ant. Cable Rmp Emission
Freg. Factor 083 Factor Eeading Level Limits Margin Eemark
(MHZ) {dB/m}) (dB) (dB) (dBuV) (dBuV,/m) {dBuV,/m) (dB)
1 2477.88 .27.58 6.71 35.11 97.85 9. 74,00 -23.03 Peak
2 2483.50 27.58 6.71 35.11 40.87 40.05 74.00 33.95 Peak
3 2493.00 27.58 8.73 35.24 47.82 6.89 74,00 27.11 Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Loas - R Factor + Reading
2. The emizaion levels that are 20dEB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120 Level (dBuV/m) Date: 2016-01-26

110

20 : hH,

FCC PART 15[ PEAK

70

FCC PART(15C A)

30
10
0
2300 2310, 2330, 2350. 2370. 2390, 2410
Frequency (MHz)
Site no. : 1# 988 chamber Data no. ¢ 31
Dis,. / Ant. » 3m ANT 1-1BG Ant. pol. : VERTICA
Limic + FCC PART 15C PERK
Env. / Ins. s Temp:23.6';Bumi:56%;Press:101.52kka
Engineer 1 Tony
EUT ! Wireless Digital Mixer
Power + DC 1BV From Rdapter Input RC 120V/60Hz
M/N + ProDX4
Test Mode + 8-DPSK TX 2402MHz (Hopping Cm)
Ant. Cable Emp Emission
Freq. Facter Loss Factor Reading Level Limita Margin Eemark
(MHzZ) {dB/m) (d4B) {dB) {dBuV) {dBuV./m) {dBuv/m) {dB)
1 23BB.B8 27.684 .62 34.82 42.28 41,82 74.00 32.08 Peak
2 2380.00 27.¢64 6.62 34.82 41.45 41.09 74.00 32.91 Feak
3 2400.00 27.€l g8.682 34,84 49.85 43,44 74.00 24.56 Peak
4 2408.02 27.81 f.64 34.p4 96.51 8§6.12 74.00 -22.12 Feak
Bemarka: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d4B below the official
limit are not reported.
EST Technology Co., Ltd Report No. ESTE-R1603060 Page 87 of 96

ESL~



FCC ID: 2AD4XPRODX4

120 Level (dBuV/m) Date: 2016-01-26
110
a0 4
FCC PART 15 A
L]
70
FCC PART 35(¢ AV
50
1 2
e R T, N U PPy S 7
30
10
I323[][] 2310. 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site no. : 1% 9&6& chambsr Dacta no. @ 32
Dis. / Ant. + 3m  ANT 1-18G Ant. pol. : HORIZONTAL
Limic + FCC PART 15C PEAK
Eov. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EOT ! Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 120V/&60Hz
M/N + ProDX4
Test Mode + B-DPSK TX 2402MEz (Hopping On)
Ant, Cable Amp Emission
Freq. Factor Loas Fector Reading Level Limits Margin Eemark
[MHz) {dB/m) (dB) {dE) {dBuV) [ABuV/m) (dBuV,/m) (dB)
1 2366.88 27.67 6.58 34.59 39.16 74.00 35.1¢8 Peak
2 2390.00 27.64 .62 34.62 38.50 74.00 35.86 Peak
3 2400.00 27.81 8.62 34.684 42.90 74.00 31.51 Peak
4 2404.28 27.681 6,64 34.684 £9.35 74.00 -14.%¢ Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Imp Factor + Readin
2. The emiassicn lewvels that are 20dB below the official

limit are not reported.
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FCC ID: 2AD4XPRODX4

Level (dBuV/m)

Date: 2016-01-26

120
110
ap| 1 i
WW FCC PART 15C PEAK
70
FCC PART 15C AV
50
3
ZWMMMW
30
10
I'-'24'1'5 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
Site no. : 1% 9&& chamber Data no. : 33
Dis. / Ant. t 3m  ANT 1-18G Ant. pol. : HORIZONTRZL
Limic + FCC PART 15C PERK
Eov. / Ins. + Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUT ! Wireless Digital Mixer
Power 1 DC 18V From Adapter Input AC 120V/60Hz
M/N + ProDX4
Teat Mode + B-DPSK TX 2402MHz (Hopping Cn)
Ant, Cable Amp Emission
Freq. Factor Loss Facter Reading Level Limits Margin Eemark
(MHz) (dB/m} (dR) (dB) (dBuV) (dBuV/m) {dBuV,/m) (4B}
1 2475.75% 27.58 6.71 35:11 g8.82 58.00 74.00 -14.00 Peak
2 2483.50 27.58 €.71 35.11 38.01 37.1% 74.00 36.81 Feak
3 2494.70 27.57 6.73 35.24 44.E9 43.95 74.00 30.05 Peak
Remarks: 1., Emission Leval= Antenna Factor + Cable Loss - Lmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

120Level (dBuV/m) Date: 2016-01-26
110
1
gurwl
FCC PART 15C PEAK
70
FCC PART 15C AV
; EMMW
30
10
2475 2478, 2480, 2482, 2484, 2486, 2488, 2490. 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
Sice no 1# 968 chamhsr Data no. 34
Dia. / Ant. s+ 3m BNT 1-18G ant. pol. : VERTICAL
Limic FCC BART 15C PERK
Env. / Ins. t Temp:23.6";Humi:56%;Preasa:101.52kPa
Engineer s Tony
EUI : Wireless Digitel Mixer
Power : DC 1EV From Rdapter Input AC 120V/6&0Hz
M/N s ProDX4
Teat Mode + 8-DPSK TX 2402MHz (Hopping On)
Ant Cakle Amp Emiasion
Fre Factor Loas Factor Resding Level Limitcas Margin Remark
{MHz) {dB/m) (dB) (dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2475.95 27.58 6.71 35-11 97.95 87.13 74.00 =23.13 Peak
2 2483.50 27.5E 6.71 35.11 45.54 44.72 74.00 29.28 Peak
3 2493.50 27.58 8.73 35.24 47.85 46.92 74.00 27.08 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emisaion lewvels that are 20dB below the official
limit are not reported.
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FCC ID: 2AD4XPRODX4

10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80 cm above the ground plane. The EUT was charged form PC’s
USB port which connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#).. Both
sides of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission

levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:
2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result
PASS. (All emissions not reported below are too low against the prescribed limits.)
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FCC ID: 2AD4XPRODX4

10.4.Test data
BI]I‘MI {dBu\) Date: 2016-03-16
70
ﬁuhﬁﬁ““*~mﬁhhh j FCC PART 158 QP

FCC PART 15B AV

50
40
30
20
10
0
0.15 05 1 2 5 10 20 30
Frequency (MHz)
dite no : 644 Shield Room Data no. i 113
Env. / Ins. : Temp:24.3'C Humi:55% Press:101.50kFa LINE Phase : NEUTRAL
Limir : FCC PART 15B QP
Engineer : Tony
EUT + Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 120V/60H=z
M/ i ProDid
Teat Mode 1 TX Mode
LISH Cable Emission
Freq. Factor Loss Reading Level Limits Margin FEenark
(IHz) (dE) (dE) {dBuv) {dBuv) (dBuv) (dB)
L .19 9,56 9.80 13.51 32.87 54,24 21,37 Average
2 0.19 9.56 9,80 34.01 53.37 64.24 10,87 Qp
3 0.32 9.59 9.83 18.01 37.43 49,66 12.23 Averamge
4 0.32 9.59 9.83 28.51 47.93 59.66 11.73 oF
5 12.99 9.73 9,92 3.50 23.15 50.00 26.85 Average
= 12.99 9.73 9,92 13,76 39.41 60.00 20,59 Qp
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Frequency {(MHz)
Site no : 844 Shield Room Data no. : 115
Enwv. / Ins. : Tenp:24.3'C Humi:55% Press:101.50kFa LINE Fhase : LINE
Limit + FCC PART 15B QP
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18Y From Adapter Input AC 120V/60Hz
M/N : ProDi4
Tear Mode : TX Mode
LISN Cable Emission
Fredq Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB) [(dB) {dBuv) [dBuw) [ dBuv) (dBE)
1 0.16 9.61 9,81 13.30 32.72 55.38 22.66 Average
2 0.16 9.61 9,81 36.30 55.72 65,38 9.66 QP
3 0.18 9.61 9.80 1zZ.00 31.41 54,42 23.01 Average
4 0.18 9.61 9,80 34. 20 53.61 64,42 1lo0.81 QF
5 0.32 9,61 9,83 16,30 35.74 49,66 13.92 Average
[ 0.32 9.61 9,83 30.z0 49,64 59,66 10,02 QP
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Frequency (MHz)
Site no : 844 Shield Room Data no. : 117
Enwv. / Ins. : Temp:Z4.3'C Humi:58% Press:101.50kPa LINE Phase : LINE
Limit : FCC PART 15E QP
Engineer : Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 240V/50Hz
M/N : ProDi4
Teat Mode : TX Mode
LISH Cable Emission
Fredq. Factor Loss Eeading Level Limits Margin Remark
{MHz) {dB) {dB) {dBuV) {dBuv) {dBuv) {dB)
1 0.15 9.61 9,81 15.70 35.12 56.00 20.88 Average
2 0.15 9.61 3.81 39.32 58.74 66.00 T.26 QP
3 0.33 9.61 9.83 15.10 34.54 49,53 14.99 Average
4 0.33 9.61 9.83 26,30 45.74 59.53 13.79 ap
5 14.59 9.67 9.93 3.30 22.90 50.00 27.10 Average
6 14,59 9.67 9,93 20,08 39.68 60.00 20,32 QP
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Fregquency (MHz)
Site no : 844 Shield Roon Data no. : 119
Env., / Ins. : Temp:24.3'C Humi:55% Press:101.50kFa LINE Phase : NEUTRAL
Limit : FCC PART 15B QP
Engineer r Tony
EUT : Wireless Digital Mixer
Power : DC 18V From Adapter Input AC 240V/50Hz
M/N i ProDi4
Test Mode 1 TH Mode
LISN Cable Emission
Freq. Factor Loss Feading Level Limits Margin Eemark
{MHz) {dB) {dB) { dBu¥) { dBuv) {dBuv) {dB)
1 0.15 9.46 9,81 15.60 34.87 56.00 21,13 Average
2 0.15 9.46 9.81 35.10 57.37 66.00 5.63 ap
3 0.33 9.59 9.83 15.50 34.92 49, 44 14,52 kverage
4 0.33 9.59 9.83 ZG.60 45.02 59.44 11.42 ar
5 0.36 9.59 9,82 9,11 28.52 458.78 20,26 Lyerage
6 0.36 9.59 9,82 21.0L 40,42 58.78 18,36 Qp
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are internal Antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2.13dBi.
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